OUkup

Stir-up
* +

Stirway II.

Owner’s

Installation and Operation Manual

Maintenance and Parts Catalog

Sukup Manufacturing Company
| L1433 11/96 - Sheffield, lowa 50475

- Manual L14 © 1994 Sukup Manufacturin




LIMITED WARRANTY

Sukup Manufacturing Co. guarantees the products they sell to be of good material
properly fabricated and to perform the work for which they are intended when properly
installed and operated. In order for this warranty to be in effect, all points on
warranty page must have been met and the Warranty Registration mailed within two weeks
of installation. Should any part prove defective in material or workmanship to the
company's satisfaction, under normal service and use within a period of one'year from
date of sale, such part will be exchanged immediately F.O.B. Sheffield, Iowa, without
charge to the user. This warranty does not obligate Sukup Manufacturing Co. to furnish
labor in replacement of defective parts.

Trade accessories are subject to the warranty of their respective manufacturers and
are not covered by this guarantee. This guarantee shall be void where equipment has been
subject to misuse, neglect, alteration, accident, or improper installation. This guarantee
is subject to any existing conditions of supply and demand of products which may directly
affect our ability to obtain materials or manufacture replacement parts. The manufacturer
shall in no event be liable for consequential damages or contingent liabilities arising
from the use or installation of this equipment.

This warranty is in lieu of all other warranties expressed or implied and of all other
obligations on our part. No representative or other person is authorized or permitted

to make any warranty or assume for this company any liability not strictly in accordance
with this guarantee.

Sukup Manufacturing Co. reserves the right to make changes and improvements in its
products at any time with the express understanding that such change or improvement does

not impose any obligation to install such changes or improvements on products previously
manufactured.

* : A *

TO PREVENT VOIDING WARRANTY: USE UNLY SUKUP STIRRING AUGERS (PAINTED GREEN) AND PARTS.

Sukup Manufacturing Company provides the best warranty in the industry. The stirring
auger is the most critical component of a successful stirring machine: Variations in
pitch can cause overloading of motors; problems with straightness will cause bearing
and electrical connection problems; inadequate hard facing can cause excessive wear,
etc. For these reasons Sukup Manufacturing Company can not provide its limited
warranty unless all components (including stirring augers) are made by Sukup Mfg. CO.

“Contents

WARRANTY REGISTRATION. . . . . . . . . R DRYING INFORMATION . . . . . . . « . . .« . el 12
SAFETY & v & v v v v e e e e e e e e e e e s BT AIRWAYS., . v v v v v o e v e e e e e e e e .13
INSTALLATION TROUBLE SHOOTING GUIDE . . . . . . . . . . . .. 14
Track . . . . . o000 e e e e . 3 WIRING SCHEMATICS. . . . . . . . . . . R )
Preparation for assembly. . . . . .4 PARTS CATALOG
Center hanger & related parts . . 5 Track . . . . . . e e e e e e e e e e e 21
Stirway installation jacks. . .5 Outside drive . . . . . . . . e e e e .. 22
Reversing switch & related parts. .5 Center hanger . . . . . . . . e e e e .. . 23
Wiring. . . . . . . .. . 6 Rotating contact. . . . . . . .. c e e e . . 24
Installing machine. . . . . . . .. .. .. .10 Gearmotor . . . . . . .. . . .. e .. . 25
Preparing down augers . . . . . . . . . . . . 10 Slanted carriages . . . . . . . . e e ... 26
Installing down augers. . . . . . . . . . .. 11 Reversing switch. . . . . . . . . ... ... 27
Completion. . . . . . . . .. B K Outside carriage(Stirway II). . . . . . . . . 28
OPERATION. . . v « v ¢ v v v v v v v e e v v . SHIPPING LISTS . . . . . . . . e e e e e e e e 29
MAINTENANCE. . . . . . . v ¢ v v v o v v v v v v 12 HANGER PIPE LENGTHS. . . . . . . . « « + « « « « . 30



RECOGNIZE SAFETY ALERT SYMBOL

The above safety-alert symbol means "ATTENTION! Be Alert!
Your personal safety is involved!" This symbol draws your
attention to important instructions concerning your
personal safety. Read the message carefully to avoid
personal injury or death.

FOLLOW MACHINE SAFETY SIGNS & MESSAGES

Observe safe operating practices. Carefully read this
manual and all safety signs on your equipment. Safety
signs and shields must be kept in good condition. Replace
missing or damaged safety decals and shields; available
from Sukup Mfg. Co., Box 677, Sheffield, Iowa 50475 at no
charge with written request from owner.

Learn how to use controls and operate machine. Do not let
anyone operate unit (especailly youth) without thor-
ough training of basic operating and safety procedures.

Make no unauthorized modifications to machine. Modifica-
tions may endanger function and/or safety of unit.
Periodically check all mechanical and electrical
components. Keep unit in good working condition.

EMERGENCIES - KNOW WHAT TO DO
Have emergency numbers near your telephone:
For doctors:
Emergency medical squad:
Ambulance service:
Hospital:
Fire department:

Have written directions to your location:

SAFETY

A DANGERI
Never enter bin unless all power is
locked off and another person present.

Rotating augers can kill or dismember.

Je
s dllir4

NEVER, NEVER, clean out bin with augers running!

Failure to heed this warning may cause serious injury or
death.

NEVER ENTER BIN
DANGER: Never enter bin, unless all power is locked
of f and another person is present.

Flowing grain may trap and suffocate. If you enter a bin
of flowing grain you can be completely submerged in grain
in about 8 seconds.

Failure to heed this warning may cause serious injury or
death.



A CAUTION: To avoid electrocution, all equipment must
be properly wired and grounded according to electrical
codes. Have unit wired by qualified electrician.

d

Have your electrician install a main power disconnect
switch capable of being locked only in the OFF position.
Mark disconnect clearly as to the equipment it operates.

Service Disconnect

g

4

N
8

Always LOCK OFF main power disconnect switch whenever
equipment is not in use or when servicing unit.

A CAUTION: If a ladder is to be placed against cross-
tube for installation or maintenance, securely wire out-
side drive end of crosstube to track to avoid movement of
unit. (Be sure to remove wire when work is completed.)

Failure to do so may cause serious injury or death.

A CAUTION: When servicing equipment, never enter bin,
unless all power is LOCKED OFF and another person is
present. Always check for power with voltage meter before
servicing. To avoid personal injury frequently inspect
all mechanical and electrical components. Repair and/or
replace warn parts. Be sure all electrical wires are in
good condition.

Failure to do so may cause serious injury or death,

A CAUTION: Maintain secure hand and foot holds when
climbing on bin. Metal is slippery when wet. Never carry
items while climbing on bin to avoid falls.

Failure to do so may cause serious injury or death.

KEEP CLEAR OF ALL MOVING PARTS
Keep people (ESPECIALLY YOUTH) away from equipment, par-
ticularly during operation.

® g/
ddddy
— - —— ng m .

Keep away from all moving parts. Keep all shields in

place. SHUT OFF AND LOCK OUT all power and test with
voltage meter before servicing.

Failure to follow the above precautions may cause serious
injury or death.

CAUTION: Metal edges are sharp. To avoid injury
wear protective clothing and handle equipment and parts
with care.

Failure to do so may cause serious injury or death.

11



2 * Keep people (especially children)

\

[T TIIIITT]

The numbers on the above drawings refer to the {ocation of the safety decals listed below.

Safety decals are mounted whenever possible at factory. 3. DANGER: Never Enter Bin Decal - L0301
However, #3 and #4 need to mounted during installation.
Make sure location area for decal is free from grease, oil
and dirt. Remove backing from decal and place in proper

ition.
posttion NEVER ENTER BIN
UNLESS ALL POWER IS LOCKED OUT
X AND ANOTHER PERSON IS PRESENT.
IMPORTANT: If suggested locations are not clearly { | Foteting augers re dangoroust
lowing grain may trap and sutfocate.
visible, place safety decals in more suitable area. FAILURE TO HEED THIS WARNING MAY

CAUSE SERIOUS INJURY Of DEATH.

NEVER cover up any existing safety decals.

Please check that all decals and shields are in place

according to these drgwings and in good legible condition.

To order replacement decals and shields (no charge) con-

tact your dealer or Sukup Mfg. Co., Box 677, Sheffield, Mount "DANGER NEVER ENTER BIN" decal L0301 on bin

Iowa 50475. Please specify computer number. sheet next to door handle so it will be seen by anyone
entering bin. Also mount decal L0301 at eye level
on bin sheet next to ladder going up to roof or next

1. WARNING - Keep Away From Moving Parts Decal L0284 to opening on roof.

AWARNING

4. SAFE OPERATION Decal - L0281

SAY “AWARI
Ll AWARNING
TO AVOID SERIOUS
KEEP AWAY FROM .
MOVING PARTS INJURY OR DEATH:
1 shis ace. .
Lock oot 8 power belers senictng f,‘;,‘f,ﬁ,':;’;‘;’;;m’,‘,“;,’,:‘,’:,ﬁm
FAILURE TO DO 50 MAY CAUSE (Contact dealer for manust)
— :’s:l’o;): l:lil:?.v‘o‘l DEATH * Keep shisids and decats In place.
el d * Keep clear of all moving parts.
- e Allow no children or unquaiified
P to op:
* Know how to shut off powsr quickly.
Replace Missing Shield Decal - L0271 away from unit at all times.
. . * Lock out all power and have another
person present when servicing unit,
A D ANGER Replucement safoty shields and decals
are available fres of charge.
. | Kl S Masufact , Sheffickd, 1A 50475
“Shield missing | (¢ y - . :
5 O g Mount SAFE OPERATION decal L0281 on bin sheet

Do not operate!

L0271-08 SUKUP MFQ CO,

near door handle.

III



INTRODUCTION

This manual contains an illustrated parts
catalog and instructions for installation,
operation, serivce of unit. Read carefully
and follow instructions.

Parts catalog covers serviceable parts and
is broken down into groups for each section
of unit.

Parts shown in exploded views of assemblies
are reference numbered and correspond to
numbers in Ref. No. (Reference Number)
column of parts list following each illus-
tration. DO NOT ORDER PARTS BY REFERENCE
NUMBERS. Part number and part description
are shown with reference numbers. Total
number of parts required per unit or
assembly is shown opposite each part number.

When ordering parts, always give parts number
and part description. 1If part number can

not be found in manual, give clear des-
cription of part and its location and
function. Specify machine type and size.

Check the following before beginning assembly.

Check the shipping list at back of manual.
Do you have all components required?

Check carton contents against label on
carton.

Is crosstube correct size for bin?

Are you installing a Stir-Up or a

Stirway II? They are the same except a
Stirway II has a stationary outside
carriage. This manual is written for both
so read instructions carefully.

For easiest installation, follow installation
steps in order.

TRACK INSTALLATION

NOTE: 1n many cases, the existing holes in top
bin sheet may be used for mounting the track
(steps Al-A7). However, in some case, holes
will not match and it will be necessary to
drill holes to mount track (steps Bl-BS).

Track is easiest installed while first ring of
bin is being assembled on the ground. It is
important that each track size be installed

as a unit in the correct size bin, as brack-
ets and curvature vary according to bin
diameter.

A. FOR BINS WHERE EXISTING HOLES
MATCH TRACK BRACKETS:

NOTE: where holes are to be drilled in
field, see Section B.

1. 1Insert 1 1/4" bolts in every other hole
around top of bin (approximately 18"
spacing), for bins smaller than 30°'.

For bins 30' and larger, place bolts

in every hole (approximately 9" spacing)
except at seam. Tighten 5/16" spacer
nuts onto bolts. Figs. 1 & 2.

2. Mount one length of track over bolts

SPACER NUT
5/16 X 11/4
B8OLT
3/8 X | BOLT
5/16 X | BOLT
STIRWAY II ONLY

14A600078

‘FIG. 1 - TRACK PROFILE - BOLTS

and place a second nut on each top
bolt. Do not tighten at this time.
Figs. 1 and 2.

NOTE: on double bracketed track (30°
and larger) a gap has been left to
prevent interference between seam
bolts and track brackets. 1Install
first section of track with seam in
place of missing bracket. Fig. 2.

3. Mounting remaining track sections in
similar manner.

30' AND LARGER BINS

144600078

FIG. 2 - SINGLE & DOUBLE BRACKET
4. Join sections together with 3/8" x 1"
bolt, lock washer, and nut. Do not
tighten at this time. MAKE SURE THAT
THESE BOLTS ARE MOUNTED POINTING OUT-
WARD TOWARD BIN WALL TO AVOID OB-
STRUCTING CROSSTUBE. Fig. 3.

BIN WALL “Jéﬁﬂén

L e Lo

TRACK

3/8 X | BOLT

14A600078

FIG. 3 - TRACK SPLICE.




5. On Stirway II only, the lower hole on
each track bracket should be drilled or pREPARATION FOR ASSEMBLY
punched through bin sheet using .
bracket as pattern. Use a 5/16" 1. Carry cros§tube and hardware into bin. Place
bolt no longer than 1" or else point outside drive up to wall; other end in center
this lower bolt outwards in order not of bin.
to obstruct the movement of the machine. .

This should be done after all track 2. Remove switch frame and rod bundle (banded
sections are in place. Fig. 1 to crosstube).

6. Tighten nuts on top bolts of brackets. 3. Install outside carriage (Stirway II only).
Fig. 1. For Stir-Up, move to Step 4.

7. Tighten bolts at each track splice. 3a. Slide slanted green carriages off inside
When track is completely installed, end of crosstube. Slide one 7" disc (hub
check joints to be sure track is free first onto crosstube all the way to
from obstructions and smoothly connected. Sl‘:t}:r exgdtgf tube. Bolt in Pt];ac?é gl_-lde

gy ite stationary carriage on beside disc.

B. FOR BINS WHERE HOLES FOR TRACK Slide other disc (hub last) next to
MUST BE PUNCHED IN TOP BIN SHEET: stationary carriage and bolt down. See

o Fig. 4.
1. Mount first segment of track in bin.
Fig. 1. ©Punch or drill holes in top 3b. Slide slanted green carriages back onto
sheet to match brackets. On Stirway II crosstube. IMPORTANT: Make sure
~only, use both holes per bracket. Bolt slanted and stationary carriages have
top (and bottom) bolts in place on each slot for down auger towards front of
bracket of the first track section. crosstube and that slanted carriages all
‘Figs. 1 and 2. slant the same way to the left. See
. B N Fig. 4. o - B
VIEW FROM TOP
. - | [ .I’. l ‘ ol'. l
\ | i \
0 0 == 30 0 = 30 b
LANT CARRIAGES
INSIDE END S (ggEEn) STRAIGHT CARRIAGE OUTSIOE
(WHITE) —’ DRIVE
] 3 |
r -
L—“———-I
SWITCH FRAME LENGTH VIEW FROM MOTOR SIDE
CENTER TO CENTER OF HOLES 14A600080
FIG. 4 - SWITCH FRAMES - OUTSIDE CARRIAGE -

2. Mount second segment of track in place. 4. Completely disassemble switch frame bundle
Join sections together with 3/8" x 1" into individual parts. Bolt switch frames
bolt, lockwasher, and nut. Tighten at between slanted carriages with 5/16 x 1"
this time. MAKE SURE THAT THESE BOLTS bolts. See Figs. 4 and 5. Switch frames will
ARE MOUNTED POINTING OUTWARD TOWARD BIN have several holes punched in them. Use pair
WALL TO AVOID OBSTRUCTING CROSSTUBE. of holes that provide correct spacing between
Fig. 3 carriages as found on Table 1.

3. Mount remaining sections and track in TABLE 1 -
similar manner as steps 1 and 2. STIR-UP & STIRWAY II SWITCH FRAMES

4. Because of the large variation in bin BIN STIR-UP STIRWAY I1
diameters, it may be necessary to insert SI1ZE
a splice in order to join the last DOUBLE | TRIPLE | QUAD JTRIPLE | QUAD JQUINT
section of track. These splice sections 17'7 - 18'7 34" 21° - 28" - -
xgra:ailable from Sukup Mfg. Co. at no 21' - 21'8 Yy 26 - 34+ - -

ge- 23'6 - 24’8 | 52° | 30" - 44" | 28* | -

5. Bolt and secure splice sections in 265 - 2710 61" 39" 25" - 38 -
place. Check that the entire length of 29'4 - 31' 71* 44" 30" - 39" | 24"
track and bin wall are free of any ob- 33* 82" 48" 34 - 44" | 28*
structions which could hinder movement G a2~ 52" 3% - 24" | 28"
of crosstube or outside carriage and
auger around bin. 36" - 37'1 91~ 56" 39" - 52" | 34°

- : 40' 101" 61" 44" - 56 | 39

NOTE: The stirway II is shipped as a Stir-Up 42 109" 71" ag" - - 44"

Zéggda stationary outside auger to be g 127" 82" 56" " - 52°




. S(fde shéft of crossiube shéiHUEh Fig. 6 through bear-

/ri][quSER BEARING
JUY

REVERSING
SWITCH
ASSEMBLY

EYE BOLT P

SWITCH FRAME
BOTTOM PLATE OF CARRIAGE

14A600020

FIG. 5 - BOLT HOLE IDENTIFICATION

INSTALLING CENTER HANGER
AND RELATED PARTS

ing. Loosely bolt bearing to center hanger with 4-3/8"
X 1 bolts.

. Bolt gearmotor onto center hanger with 4 - 5/16" bolts

and lockwashers provided on gearmotor.

. Connect gearmotor shaft to crosstube shaft using 1"

tube coupler and 2 - 1/4" x 1-1/2" picker pins. Secure
pins with 2 cotter pins. After alignment is completed,

tighten bearing in place. Fig. 6.

> s
g
-

J

CORD HANGER ;:

\

@ i

CHANNEL

OUPLING
tp—C .
! : HANGER

BRASS WASHER
CAST BUSHING

HANGER PIPE —

CENTER HANGER —_| ROTATING

CONTACT
CROSSTUBE 2eARMOTOR
14A600016

FIG. 6 - CENTER HANGER ASSEMBLY

(See page 30 for additional information)
4. Thread hanger pipe onto cast electrical junction box.
Make sure to seat threads properly and to tighten well.

5. Slide cast bushing and brass washer over hanger
pipe. Slide cast box and pipe (up from bottom) through
hole in top of center hanger. See page 30 if threaded
hanger pipe is not the correct length.

. Slide channel hanger over hanger pipe and thread cou-
pling onto pipe. Fig. 6. Thread liquid tite elbow
(not included) into top of coupling. Make sure to seat
threads properly and to tighten well.

5

NOTE:

DO NOT THREAD ROTATING CONTACT INTO CAST
ELECTRIC JUNCTION BOX UNTIL MACHINE IS
RAISED IN BIN. (See page 10)

SETTING UP STIRWAY
INSTALLATION JACKS

1.

2.

3.

IN

Ptace installation jacks over center and side openings
of bin roof. Lower cables from jacks and carefully
secure cable from center opening jack around hanger
pipe just below channel hanger. Secure cable from side

__opening jack to end of crosstube closest to bin wall.

Clamp vise grip onto center cable approximately 3' above
channe!l hanger. Wrap top of each channel hanger

chain around each v-hanger. Tape and secure v-hangers
to vise grip. NOTE: when using "J" style hanger,

chain may be hooked in slot.

Using jacks, raise crosstube approximately 3' off floor
or to a comfortable working tevel.

STALLATION OF INNER

CARRIAGES,REVERSING SWITCH
AND RELATED PARTS

1.

Bolt cord han:iger to top of center hanger
with 2 - 3/8" x 1" bolts. IMPORTANT:
Position cord hanger above and behind di-
rection of travel of crosstube to keep
cords away from augers. Fig. 6.

Bolt short cord hanger to bottom plate of
outside white carriage. Stirway II only.
See Fig. 7. Use 5/16" x 1" bolt.

14A600017

OUTSIDE CARRIAGE

CORD HANGER

5/16 X | BOLT

o _FI1G. 7 -
OUTSIDE CARRIAGE (STIRWAY II)

Bolt re;ersiné switch onto bottom of
carriage nearest center of bin.
See Figs. 5, 8, 23.

Mount switch rod coupler onto reversing
switch assembly rod about 1/2". Tighten
bolt and lock nut on coupler. Check to
see that switch has adequate clearance to
reverse by sliding rod back and forth so
that a "click"™ is heard. Fig. 8.



NUT 3/8-16

LOCK'WASHER 3/8 —

hy

| NUT 3/8-18
/ LOCKWASHER 3/8

x/

Z

EYEBOLT 3/8X11/4

SECT A-A FIG. 9

e BOLT 3/8-16 X |

SWITCH FRAME
~—SWITCH ROD COUPLER

J =

U]

INSIDE
END

/ /f NiE

—{—= Eo:,ﬂ./
" o] o] [»7
OUTSIDE |
END \ —-ia \

L N i

REVERSING SWITCH < SWITCH FRAMES Sw

ROD EXTENSION

FIG.8 - VIEW FROM BOTTOM
148600076

FIG. 8 & 9 - ASSEMBLY SWITCH FRAME & REVERSING SWITCH

5. Place eyebolt(s) (one for each slanted
carriage except center carriage) over
switch rod extension. Place eyebolt(s)
into hole on bottom of carriages(s) and
secure with lock washer and nut. Tighten
at this time. Be sure eyebolt(s) are
straight (see Fig. 9) so extension rod
does not bind.

6. Slide switch rod extension into coupler
so that opposite end extends approximately
3" beyond carriage. Tighten coupler.
Fig. 8.

7. On outside (Stirway II) and middle
carriages, mount mercury switch and bracket
to bottom corner carriage bolt shown in
Fig. 10. Be sure raised tab of mercury
switch is up. Slide bottom of bracket up
to and even with bottom carriage plate and
secure in place.

8. Assemble lihp motors to motor mounts with
4 - 5/16" x 1" bolts.

9. Place one spring on each of the motor mount pegs.
Mount motors onto carriages. Place hairpin clips
through holes in motor mount pegs. Use two clips
per carriage. Fig. 10

THE SEOUENCE OF MOTORS,
OF BIN IS AS FOLLOWS:

STARTING AT THE CENTER

Single auger machine, 1 or 3ph, S

Double auger machine, 1 or 3ph, A-O
Triple auger machine, 1 ph , A-0-0O
Triple auger machine, 3 ph , A-B-0O
Quad auger machine, 1 or 3ph, A-0-B-0
Quint auger machine, 1 or 3ph, A-B-0-B-0

10. Mount belt shields to carriages. Hole for
cord holder should be toward motors. Bolt
plastic cord holder to each shield (except
outside carriage).

WIRING

GEARMOTOR :

1. Take cord from reversing switch and thread
through eye of cord hanger on center hanger.
Bring cord down side of center hanger.

2. Take cover off of gearmotor junction box.
Place 1/2" electrical connector in hole on
gearmotor Jjunction box. Thread cord through
connector. Figs. 11 & 12. Provide a drip
loop in cord by motor.

3. Take female spade on orange wire from re-
versing switch and connect to prong on one
terminal of capacitor. Take female spade on
blue wire (from gearmotor) and connect to
prong on opposite terminal of capacitor.
Fig. 1l1.

4, Strip rubber coating back 3" on white, red,
and black wires,

5. Take white wire from reversing switch and
white wire from gearmotor and scotch lock
together.

6. Do the same with red wires and black wires.
7. Attach green ground wire from reversing

switch to gearmotor case using cover screw
when replacing cover.



Y/’.@\PLAS‘HC CORD HOLDER To prevent serious injury or death

/l be sure that hairpin clips are inserted—
] in motor mount so motor will not \
fall unexpectediy.

SHIELD

PULLEY (FACTORY ASSEMBLED)

172 HP - MOTOR

o MOTOR MOUNT
HAIR PIN CLIP~—__

HAIR PIN CLIP
FLANGE
BEARING
RAISED TAB ON
CARRIAGE MERCURY SWITCH

SHOULD BE yP
9" PULLEY SHOULD BE MERCURY SWITCH
ASSEMBLED TO DOWN AUGER

BEFORE INSTALLING DOWN

AUGER ONTO CARRIAGE BRACKET

14A60002I

FIG. 10 - ASSEMBLY OF CARRIAGES

NOTE: Make sure scotch locks are on securely 2. Mercury switches must be wired in series as
or they can vibrate off during use of shown in Figs. 13-20.
machine.

3. Plug reversing switch into plug from "A"
or "S" motor.

4. Run cords through plastic cord holders as
shown. Run connecting cords across switch
frames. Tape cores out of way of all mov-

ing parts. See Figs. 16 & 20 for examples.

GROUND TO CASE Leave enough slack in cords so carrier can

travel entire length of crosstube.

CORD TO REVERSING

SWITCH Note: Single phase 3-auger units
(or three phase 4-auger units) must

usej\ialilead rotatiqg contact.

CENTER HEAVY -
DUTY GEARMOTOR

OTE: DO NOT THREAD ROTATING CONTACT INTO CAST ELECTRIC
W/GROUND

JUNCTION BOX UNTIL MACHINE IS RAISED IN BIN.
#{ (See page 10)

___ SCOTCH-LOC

MOTOR WINDINGS WIRE NUTS

230V CORD TO
JUNCTION BOX

FIG. 11 - GEARMOTOR WIRING

1% H.P. MOTORS & MERCURY SWITCHES: TO 230V OR 46OV

1172 HP MOTOR
l. on 230v machines, take lead(s) from ro-
tating contact, run up center hanger and
out to end of cord hanger. Tape cord(s) to DRP LOOP

hangers. Provide a drip loop by rotating
contact. Connect all motors and mercury

TIE CORDS TO CENTER
switches as shown in Figs. 13-20.

HANGER ANO PIG TAIL

230V FROM

NOTE: 460v machines are factory-wired without JUNCTION BOX

plug-ins due to the high voltage, and
thus all motors are connected before
shipment.

T FIG. 12 - CENTER HANGER CORDS — ~—

|




SNOILOENNOD aqHO0d 1TVALOV - 9T "DIA yde ANTHOVHN ¥IDAV ATdIVL - ST DI

880009V +80009VY!
S39VINEVYD ,
H31IN3D J0 T3AVHL 3384 HO4 SIOVINYVO ANV , SONId $S371 3IWVS 3HL SI 110A 09b
SHIONVH NIIML3E MOVIS HONONI 3AVI -
1N S1¥Y ONIAOW v 40 AVM 3HL 30 3SVHd 33YH1 - 110A 02
1IN0 Q311 38V SCHOO TV 3unNS VAW : INVIHOIW! |
SIOVINHYD NI3IMLIE SIWVNA HOLIMS ONISY3A3Y
HIONVH Ol HOLIMS OL SQH0D 3dvl ” (S3143IS NI Q3BIM)
Q3dvl SQN0D | SHOLIMS  ANNONIW { {
, HOLOWHVY3D
| ——— 0 = 112 L
“““ 0 ]

SH3AI0H qHOO
OILSVd HONOYHL SQ¥0D NNd

/

H39NVH QYOO QL 8 ¥39NVH

CORD CONNECTIONS - SINGLE LEAD ROTATING CONTACT

H3IN3D 40 30iS Ol d3dvi SQHO0D 19VINOD ONILVIONH
,,, 3dIdL - JT AVMYEILS V SV NMOHS
ANTHOVI ¥9950V T7900d - ¥T °*9HIA " AINIHOVIW ¥dDAV ATIONIS - €T DIJ
1680009V ¥! 980009V
SONd SS371 3WVS 3HL SI 110A 0Sb SONId SS37T 3AVS 3HL SI 1T0A 09b
3SVHd 334H1 8 3719NIS - 1T0A 0€2 3SVHd 334HL B 3T9ONIS - 110A 0g2

HOLIMS ONISH3IA3Y HO1IMS ONISY3A3Y

SHOLIMS AYNDOY3W
HOL1OWYV39 YOLOWYV3IO

EEN ™ 7 I ;
—— —————— . — e ——— e - - -- - - - b o ———— e —————
| — ol v e s h e
¥ . (i

\ ¥ | \_:‘
/ ‘ f—

JOVLINQOD ONILV1OY 40VINOD ONILVLIOY




CORD CONNECTIONS - DOUBLE LEAD ROTATING CONTACT

SNOIILDANNOD agod IVALOV ,l 02 914 | ANTHOVIN dA50V ¢ - ININO T 61T *DIA
[285005vwi {80009V
S3IOVINEYD :
HILN3D 40 T3AVHL 3344 HOJ SIOVIIHYD ONV SONTd SS37 3IWVS 3HL St 110A OSb
SHIONVH N3IIML3E MOVIS HONON3I 3AVI
1NE SIHVY ONIAOW TV 40 AVM 3HL H0 3SVHd 334H.L 8 379NIS - L10A OkC
1IN0 G3IL 3¥V SOHOO TV 38NS INVN - INVINOIWI
(S31¥3S NI A38IM)
SIOVIHYVI NIIML3E SIAVHS S3IHOLIMS AHNDY3IW HOLIMS ONISHIAIY
Y3IONVH OL HOLIMS O1 SQNOD 34Vl
g3dvli SQ¥0D 4001 { { { {
\ didq ] HOLOWNV3ID
T 1 . | | R e — _ Wg
”.“.h_!. o - m . O - m - < < ...... Ljv_.
T | . . H
SdooN
dlda ﬂ P
[
SY3QTIOH GM0D \ ¥
2H1SVId HONOHHL SG¥0D NNY ~
H3IONVH GH¥OD OL 8 H¥3ONVH \
¥31N3ID 40 30IS QL d3dVL SOH0D LOVINGD ONILVION

| ANTIHOVI d4d50V %-avad - 8T °*OIJ

€

| ydT ANTHOVA ¥IOAV ATAIYL - AT *OIJ

28C009vVPi

SONd S$S371 3IWVS 3HL SI 11M0A 09b
3SVHd 334H1 8 37ONIS - 110A 0gl

(S314¥3S NI Q34iM)
SAHOLIMS AHNOH3IW HOLIMS ONISYH3IA3Y

v ¥ o=

{r-—— ol s ob el v — 1D
L4 I S |- ._ - S - —_T

T T U 0 i

= =

UYOLOWHV3ID

1OVINOD ONILVIOY

£80009VYI

3SVHd 37ONIS - 110A 0€2

HOLIMS ONISY3A3Y
(S3143s NI Q3dim)

SIHOLIMS ANNINIW { J—._ ,
HOLOWHV39

re
\ — . —-- -- [ e TP s
W.A._\! ——— e — - o ll:u“ O ) < S ..Lrﬂ«.xﬁ

T i
2 \

¥

LOVINOD ONILVLIOY




INSTALLING MACHINE

Hook chaln In n
J - Styls
Hanger

—%

L

)\

Bolt chains ) ~Note:
together — -~ - o
8 Drip loop
in incoming
Track, %D"“ Wheel L~ electrical
End View service

Make sure Crosstube is
S &
~level -

Fig. 14 LEVELING CROSSTUBE

1. Raise the machine to top of bin so that outer end
rests on track.

2. CAUTION: Wire end of crosstube that rests on
track securely to track to avoid movement during
installation of machine.

3. Remove vise grip and v-hangers (J-hangers) from cable.

Hook hangers over top ring. Fig.21.

4 Hook chain in J-hangers. Adjust chains so that the
crosstube hangs level. Secure s-hooks back to chain
or bolt chains back to chains. Fig. 21

BOLTING OF J-STYLE BRACKET

8 x 1 BOLT
J style hanger may be

/@/ 5 bolted to fill hote ring
% § with two 3/8 x 1" bolts
4 /L o on each hanger 2s shown.
FILL RING

Bolt, 3/8 x 1" Part # J0&06

‘ ﬁ? Nut, 3/8 - 16 Part # J1020
l \ 4 SPREADING BAR  See picture
| J - Style Hanger

INSTALLING ROTATING CONTACT

\..

NOTE: DO NOT THREAD ROTATING CONTACT INTO
CAST ELECTRIC JUNCTION BOX UNTIL MACHINE IS
RAISED IN BIN.

Place drip plate over threaded end of rotating
contact. Thread rotating contact into bottom of
cast electrical junction box.

10

OPTIONAL SPREADER BAR KIT - A5635

T~ \\\\\
= e,
== T

” lsmway Channel Support
on narrow hatch openings, it may be necessary to spread
hanger chains to provide clearance for grain spreader fin.
Proceed as fol lows:
1. Determine clearance needed and place one bolt in proper hole
in spreading bar.

2. Place slotted ends of spreading bar on chain as shown and
force chains apart by pushing bar straight.

3. Place second bolt in matching holes and tighten both bolts.

IMPORTANT: Be sure spreading bar is far enough below grain
spreading fins to avoid fans hitting bar in maximum incline posi-
tion.

PREPARING DOWN AUGERS

1. Cut down augers to length.

NOTE: Down augers must be 3-5" above floor
or any unloading equipment which
would provide an obstruction at
bottom of bin.

a. Before cutting augers, weld or braze
flighting slightly above point of cut
to prevent unraveling.

b. Where no unloading equipment is used, measure
from top track bracket hole (not track
splice hole) to floor. Mark this point and weld
before cutting. Down augers should always be
cut off from bottom.
NOTE: In some cases, down augers may be
cut after installing on machine.

WARNING!

To prevent serious injury or death be sure that
hairpin clips are inserted in motor mount so motor
will not fall unexpectedly.




2, Slide the following items over top of I1f necessary, loosen vertical straps bolting

each auger shaft in order given. Fig. 22: top and bottom plates of carriages together to
obtain proper clearance. Retighten carriage
a. Locking collar for bearings (groove bolts. Make sure straps are tightly bolted.
up)
b. Flange bearing (hub down) 4, Mount belts to pulleys; align if necessary.

¢. Flange bearing (hub up)
d. Locking collar (groove down)
e. Pulley (hub up)

. 7/16 X 11/4 BOLT

J; h | _ae——ROLL PIN
£h
! 9" PULLEY 5 -
iy O |—REVERSING
¥ LOCKING COLLAR SWITCH
, {GROOVE DOWN) BEARING ASSEMBLY
@\FLANGE BEARING
! (HUB UP)
B s g — o
MERCURY
ﬂ"g LOCKING COLLAR L}‘ SWITCH
& (GROOVE UP) 14A600023
<”> FIG. 23 - DOWN AUGER
B \ COMPLETION o
» FLINGER _ IMPORTANT: Roof vent should remain open during drying..

1. Liquid tite elbow and drip loop provided by electri-
14 A6000IS cian. Have electrician bring electrical service into
FIG. 22 - DOWN AUGER ASSEMBLY the cast junction box in center of bin. Wire into the

NOTE: 1f these items will not slide over leads of rotating contact. Fig. 24.

shaft, use emery cloth or a file to
clean the shaft surface.

3. Attach 9" pulley to top of auger shaft by
driving 5/16" rollpin in hole provided.

- -~_ -

4. Slide locking collar and top bearing up
against pulley. Lock top bearing in place
by tapping locking collar lightly in
direction of shaft rotation. Tighten set
screw. JMPORTANT: Be Certain to tighten ocking

collar in direction of shaft rotation.
Bolt flinger to auger just above flighting.

INSTALLING DOWN AUGERS

1. Hang down augers by top bearing in slot of
carriage. Bolt top bearing to carriage
with 2 - 7/16 x 11" bolts. Fig. 10

2. Slide bottom bearing up and bolt to carriage
with 2 - 7/16 x 11" bolts. Fig. 23. Lock

collar by tapping lightly in direction of (®) O
shaf; rotation. Repeat steps 1 & 2 for each ROTATING ROTATING
carriade. ypORTANT: Be Certain to tighten locking , :::STEACT s %TQCT
3. ON EACH CARRIAGE: collar in direction of shaft rotation. _30RS WIRES AT :VRES
a. Check that there is a clearance of — T T 14A600
approximately 1/4" between the down FIG. 24 - WIRING ROTATING CONTACT

auger and the crosstube.
2. An electrical disconnect (on-off switch)

b. For the slanted carriages: There should should be provided at the top of the bin.
be approximately 1/8" between crosstube This is for safety reasons so that machine
and roller bearings on the bottom could not be turned on accidentally during
carriage plate. For outside white service and also convenience.
carriage(Stirway II) only: There should
be no clearance, but bearings should move 3. Be sure to unwire crosstube. Check that
smoothly with no binding. entire length of track and bin wall are

NOTE: Top and bottom carriage plates free of any obstructions which cogld hinder
must be same distance apart on all four the movement of crosstube or outside
corners, or down auger pulley will not carriage and auger around bin.

line up with motor pulley. 11



-

OPERAT|0N 1. Support carriage as shown by laying flat

board on top of grain. This will prevent

distortion of the crosstube. FIG. 25.
A\ WARNING
NEVER ENTER BIN UNLESS ALL POWER TO 2. Before power is app;ied, down.auger should
EQUIPMENT HAS BEEN DISCONNECTED AND be loosened by turning clockwise.
ANOTHER PERSON IS PRESENT!

3. Unplug all 1ihp motors and start each
1. START MACHINE when grain is about 30" or 1 ring motor individually beginning with motor
deep. nearest center of bin.

4, Remove boards from top of grain.
2. NEVER TURN OFF MACHINE while drying grain or when
continued filling will take place. In natural air MAINTENANCE

drying or low temperature drying, don't shut
machine off until corn is below 22% or it has run There are three grease zerks on the outer

at least a week. In situations where a multiple gearcase drive of the Stir-Up or Stirway II.
auger machine is used and drying of one bin of

grain will take longer than four weeks, the stirring

1. 1Inside plate (A5631)
2. Drive wheel (A5629)

machine should be run for a partial time each day. 3. Outside plate (A5632)
The amount of time it should be run would be
determined by the number of augers and size of bin. Bearings should be greased at the beginning

of the drying season and also after each
four week period during continuous opera-

3. DO NOT OVERFILL BIN. Filling must be stopped at tion of the stirring machine. When greas-
the bottom of top ring or 18" below crosstube to ing, use only one shot of grease for each zerk.
prevent belt and motor failure. Filling above this _
distance voids warranty. Check the following items at the beginning

of drying season.

4, REMEMBER, your Sukup Stirring machine was designed to

move dry corn off the bottom and bring it to the top.

when your grain first test 16% on the top, the entire

bin is NOT necessarily dry. Use probe to determine 2. Check shear pins and gearmotor.
moisture content of the bin.

1. Check all belts, shields, and electrical
connections.

3. Check that down augers are not bent or

worn out and need replacing.
5. After grain has dried, shut off heater, COOL GRAIN AND

CONTINUE STIRRING. Make sure grain is throughly 4. Check that locking collars are tight on
cooled, before shutting off fan, then continue stir- bearings.

ring for additional 48 hours. We also recommend 5. Check reversing switch by manually re-
periodically running the stirring machine during the versing it.

winter months if grain is not frozen. .
6. Electrical cords are securely taped out

IMPORTANT: When drying grain, center roof opening must of the way of all moving parts.
be open to prevent rotating contact from shorting
out.

RESTARTING YOUR STIR-UP OR STIRWAY il IN GRAIli DRYING lNFORMATlON

1f machine has been idle for more than two days, care
should be taken in restarting the stirring machine.

shutting off machine allows the grain to "set up" around The Stir-Up/Stirway II stirring machine
the augers during inactivity. solved two big problems in grain drying:
overdrying and the slow speed of in-silo
drying. The advantages that a stirring machine
brings to grain drying can be better understood
through a few basic principles:

7. Check that all bolts and nuts are tight.

* Air removes water from the grain.

* The more airflow, the faster the drying.

* The warmer the air, the more water can
be removed, thus the faster the drying.

* For every 20 degrees F heat rise,
relative humidity (RH) is cut by about
half.

* The warmer the air, the drier the final
grain.

FIG. 25 - RESTARTING AUGERS 12



Shown below is a specific example that
illustrates these principles.
TABLE 2
Outside Heated Dries Drying

Air to RH Grain Ratio
to

70°F60%RH None 60% 13% 1.0
70°F60%RH 90°F 31s 8% 2.6
70°F60%RH 110°F 17% 6% 4.3

As can be seen in the table above, just by -

increasing outside air temperature by 20
degrees F (to 90 degrees F), the relative
humidity is cut by half, and the drying speed
is 2.6 times faster than the original rate.
However, this increased drying capacity is
offset in that the bottom layers of grain would
be overdried to 8%. By raising the drying
temperature 40 degrees to 110 degrees F, we
have increased our drying speed 4.3 times
faster than if no heat were added, but the
bottom layers would be overdried to 6%. This
overdried grain means wasted fuel, lower
quality grain, and wasted time. This has been
the continual problem of grain drying in silos;
as we speed up drying by increasing drying
temperature, we overdry the bottom layers of
grain. The stirring machine revolutionized
in~-silo drying by mixing and loosening the
grain so higher temperatures may be used to
achieve faster drying rates without overdried
layers of grain.

ADVANTAGES OF THE STIR-UP/STIRWAY II

1. Mixing the grain from top to bottom to
eliminate overdried layes of grain.

2. Higher temperatures can be used (70 to 120
degrees F), which give much faster drying.

3. Stirring loosens the grain, allowing more
airflow, thus increasing drying capacity.

It has, therefore, been our goal to bring
the advantages of stirring to both low and
high temperature bin drying systems. The
Stir-Up/Stirway II brings a low-cost stirring
device to those situations that require fast
filling yet have plenty of time for stirring
and drying the grain. The Stir-Up/Stirway II
is an excellent tool in providing greater
flexibility to any bin drying or storage
systems, either in high or low-temperature
systems.

NOTE: Should you desire more stirring
capacity, additional down augers may be
economically added to your machine at any
time. See your Sukup dealer for details.

AIRWAYS

In grain drying a great amount of moist-
ure is being removed from the grain. Be-
cause of this, we recommend at least four
hatch holes in a 24' diameter bin and that
the roof be spaced approximately 3/8" from
the top of the side walls to minimize the
accumulation of moisture inside the bin. The
number of openings should be increased as bin
diameter increases.

13

Even with adequate roof openings, prob-
lems with wet corn around the bin wall can
occur, especially while using high drying
temperatures (100° - 140°F) when the outside
temperature lowers.

EXAMPLE: When temperatures go below freezing,
ice will form on the bin wall. This ice can
get up to 1/2" or more thick. When the sun
shines on the south sides, the ice will melt,
but on the shaded and north sides, it will
remain. If you continue filling when this
happens, the ice on the shaded sides will be
covered over. If you then turn the fan and
heater off, thinking the bin is dry, there
will still be a layer of ice along the bin
wall. When the temperature rises, this

ice melts and soaks into the corn, causing
caking and spoilage on the wall.

TROUBLE SIGNS TO WATCH FOR:

bin

corn smells sour
bin sheets

1. Finding hard spots in
2. Opening top hatch and
3. Leakage around middle

THESE MAY BE PREVENTED BY THE INSTALLATION
OF AIRWAYS. R S

The Sukup AIRWAYS work like the wind-
shield defrosting system in your car, piping
the air from fan and heater to the area
where it is needed.

No matter how warm the inside temperature,
moisture in the air will cause frost to form

on windows in cold weather. This also happens
in the bin as the moisture from the grain
condenses and freezes on the bin wall, es-
pecially when drying extremely wet corn.

No stirring auger, no matter how close it

gets to the bin wall is able to move this
grain once it has frozen to the bin.

AIRWAYS consist of a system of 10' or 12°'
perforated tubes placed in the floor flashing
ever 9" around the bin. Required number of
tubes is four times the diameter of the bin.
These tubes direct a metered amount of warm
air along the bin walls to prevent moisture
condensation, thus keeping the grain dry.



TROUBLE SHOOTING GUIDE

A\ cauTION !

MAKE SURE ALL POWER IS DISCONNECTED
TO THE EQUIPMENT BEFORE BEGINNING ANY
SERVICE WORK!

HOW TO CHECK GEARMOTOR:

Set ohmmeter on Rx100 scale to check gear-
motor windings for continuity. The reading
between lines should be about 60 ohms from
black to white and above 80 ohms from red to
blue. There should be no reading (infinity)
from any of the leads to ground.

HOW TO BENCH TEST GEARMOTOR:

A short pigtail with plug is required. Cord
and plug must be for 230v. Connect wires
as follows: See Fig. 26.

1. Connect black and red wires from gearmotor
windings to black wire of test pigtail.

2. Connect blue wire from gearmotor windings
to one terminal of capacitor.

3. Connect other side of capacitor and white
wire from gearmotor to white wire of
test pigtail. '

4. Plug test pigtail into 230v. source. If
gearmotor does not run, see gearmotor
section of trouble shooting.

5. To reverse direction, disconnect pigtail
from power source. Interchange red and
blue wires from gearmotor windings.

BLACK
BLACK RED
= whiTe | GEARMOTOR
IGTAIL WHITE
| BLUE
CAPACITOR

FIG. 26 - GEARMOTOR BENCH TEST

HOW TO CHECK A CAPACITOR:

Set ohmmeter on Rx100 scale. Place leads

on terminals of capacitor. This initial
connection will slightly charge capacitor.
Next, interchange meter leads, the ohmmeter
should go to approximately half scale and
then slowly drop back to infinity. Inter-
change leads again - the same should occur.

A constant reading of 0 or infinity indicates

a bad capacitor.
A\ cruTion:

The following procedure is to be used only
by experienced electricians.

Electrical shock can cause
gerious injury. or death.

KEEP AWAY FROM "HOT" ELECTRICAL WIRES.
KEEP AWAY FROM ALL MOVING PARTS.

HOW TO CHECK REVERSING SWITCH:

Shut off power. Disconnect reversing switch
wires from gearmotor junction box. Turn on
power and use voltmeter.

1. Connect one meter lead to the BLACK rever-
sing switch wire (this lead will remain
on the black wire for all of the test).

2. Connect the second meter lead to the
WHITE wire. A voltage reading of 230V
should be present with reversing switch
in either direction. If no voltage is
present, check all mercury switches.

3. Now connect second meter lead to RED
reversing switch lead. With toggle point-
ting towards center of bin, meter should
show same voltage as set #2. With toggle
in opposite direction, meter should read
0 volts. .

4. Use same procedure with ORANGE wire.
The reading with respect to toggle
switch position will be opposite of
step #3.

TROUBLE SHOOTING GUIDE

PROBLEM

REASON

SOLUTION

1. Gearmotor not turning.

gearmotor.

motor.

&o electricity.

Automatic thermal overload
shut off. 230V to 115V tage. Also, check for bind-
gearmotor or 115V to 230V

Weak thermal overload in
field of gearmotor.

Gears may be out of gear-

Check plug-in with volt met-
er for proper voltage.

Check plug-in for proper vol-
ing or obstruction on track
or tube.

Replace field in gearmotor.

Feel if gearmotor is running.
If so, gears must be replaced.

14



PROBLEM

TROUBLE SHOOTING GUIDE

REASON

SOLUTION

10.

11.

12.

13.

14.

Gearmotor not turning.

14hp motor not turning.

12hp motor running slow,
lacking power.

Crosstube not turning.

Crosstube not moving for-
ward om track.

Breaking reversing switch
or switch not reversing.

Vibration

Broken belt.

Down auger trailing ex-
cessively.

Machine hitting top of
bin. ’

Down auger getting ahead.

Cannot get drying air hot
enough.

Carriage moving in wrong
direction.

Rotating contact shorting
out.

Capacitor bad.

Mercury switch(es) on augers
shutting off gearmotor on
center hanger.

Thermal overload shut off.

Wired 115V or one fuse blown.
Shearpin sheared.

Shearpin sheared on gear-
motor.

Bearings in outer drive bad.

Races slipping on outer
crosstube slug.

Obstruction on track.
Wrong installation.

Loose connection.

Incorrect wiring to rever-
sing switch.

Broken wires.

Bent down auger.

Large pulley split or bent.
Belt not properly aligned.

Flighting worn off of down
auger.

Track installed too high.

Crosstube not traveliang
around bin.

Hard spot or concentration
of fines in center of bin.

LP gas vaporizes too slowly.

Wired incorrectly.

Too much moisture in center
of bin.

Replace capacitor.

Hold in bypass button on reversing
switch, page 11. If gearmotor turns,
mercury switch is improperly
adjusted or faulty.

Press re-set button. May
running on 115V, Must be
230V except on 460V units.

Must be 230V.

be
on

Use tester.

Replace pin.

Replace shearpin.

Replace bearings.

Replace outer crosstube slug.

Remove obstruction.

Install so that switch rod
is extending in direction
of travel.

Check tabs on capacitor.
Must be tight. All electri-
cal connections must be
tight. .

Check for 230V which must
enter reversing switch.

Install new switch or rota-
ting contact WIRE if old
one has become broken or
frayed.

Straighten or install new -
down auger.

Replace pulley.
Adjust motor pulley.

Check that top and bottom
carriage plates are same
distance apart on all 4
corners (see page 11).

Adjust motor pulley.
Replace auger.

Lower track.
Check drive assembly.

Remove some grain from center
of bin (truck or wagon load).

Provide vaporizer on burner.

Remove toggle switch from re-
versing switch box and turn
around so that switch is
pointing towards direction of
travel.

Open center roof opening so
moisture can escape.

15




S

WIRING

SHOLOW NOSS3T 3ISN SKWVYHOVIQ ISIHL

3Zis Q40O S3IVOION! - (£-81)
NOILIO3INNOD 3IJMHIM- ®

3n78 - 18
JONVHO O
a3y ¥

ONNOY¥9 - N3IY9 - 9

Aova -M8

3LIHM - M :3000 HOT09 JYIM

HOLOWHVIO AO0E£S/M

{ P$0O0VOL

- ISYHS £ - AO9P

{(6-81)

HYO1OWHV3O

) HOLIDVIVD

e

-

[ (7

. X08
HOLIMS
ONISHIATY

=

2|e|off{o

-8

HOLIMS AHNOY3N

(s-on r

al

M e

S g e e e

JLIWANOD ONILVLIOY
Qv3 3ONIS

X08
ONISH3AIY

[

HOLIMS AMNJWIN

e - 1DVINOD ONILVION
00 = av3T 319NIS
d TYd
L REEE ww B
C R |
A =H |
L] ——-t3-’
.m._.“._.
Sl o v
—I— e [
woion §

e ] A
HOLIMS P~ SSVAAE MOLIMS AUNDYIN
ONISHIAIY ‘Au.o:

HOLIMS ANNOYIN

S e -
dn-YILS ( ===r1
HOLOW dH e/i | el L
3INIHOVN 439NV 3J1ONIS ﬁ soion§ - o/ \o
(" evoooevor 4 Y000V ol D
..WQQIQ m = > OmN HOLOWHVID NWQIQ s - >0M,N HOLOWYV3O
- p .n.“lnw HOLOVIVD g - . s.o“.wq
(7 * I

o P . LOVINOD SNILVION
aval 31ONIS

(g-at)
L d (€-21 - J_
- m |
oL ® L—_H_J

._.H T8

21%zdve -
] ¥
woiow § °

16




! \ : 80009VO!

'SHOLOW NOSS3T 3SN SWYYHOVIG ISIHI mmqll £ -NO9b HOLOWV3O
32iS Q80O S3ILVIIONI - (£-81) . (e ') — HOLIDVIVD
NOILOINNOD IHIM- @ ﬁx = B
ang - e | ﬁ ﬂ r 0 111l
JONVYHO O , xoa [TT

HOLIMS
a3y o ONISHIAZY

aONNOY9 - NIJY9 - 9 1

M X-A h = SOVdAS HOLIMS AMNDHIN
AoVIE - X8 aﬁ

16-»5

3ﬁ S3HOLIMS ANADHIN
)

»

JLIHM - A 3000 HOT0D 2dIM

LOVINOD ONLIVLIOH

<]
(&8 av3l 319NiS

HOLOWHVIO A OSZ/M iiF==icee=—z=1

dn-yils ﬁ.“% F._..m.“mw 1
SHOLOWN dH 2/11 b ks o\
3NIHOVW ¥39nv 378n0d w0ion O sosony

-

”f ( 2 3oVIiYYVYD i 3OVIHMVD
T evooowor ™ W\ preym— )
mmqlm m - >OMN HOLOWHYIO | mm QIQ s = > OMN HOLOWYVIO
s-a | HOLIOVYD o ~— HOLIoVdVD
(— vmW 11 ~ ﬁw il
il ([ ﬂ@
VX.N [fssvase woums ssoun

x08 ' xX08
HOLIMS } & —..ul SSWIAB HOLIMS AMNOHIN HOLIMS
ONISHIAIY v. 1 ONISH3A3Y
1&.2 l.w.mw

o (e m  SIHOLIMS AMNOH3ENW whxm M|  SIHIOLIMS AUNDU3W

[N——]

| |
|

LOVINGO ONILVLIOH

e (£-801)
L wen ~— avat 3ONIS - ~
. ~ J N-3 LOVINGO ONILVION
v e a ava1 31oNIS
3 “
& A 1 i (€-») \d (e-2i) = =
s £ > ) - w1
“H»hkmkk.r u.:.rm..rm_uv mM ) o n o |
TR SRR IR ° ° ol ° ° [ J
. Sy =~ b e I A
1
umwuﬁm.mw M.rauuo.“.a o o 21%2a ) 24 Y2a vs e
O g U U
e oLoN | yotow O goion .
ﬁ 2 3IOVIHYVYO I 3OViHYVD ) r 2 3oVi"HdvO | 30oVIYYVO

17




ﬂ Z%0009vOl ™
| SHOLOW NOSS3T 3SN SWVYH9VIG ISTHL JSVHd £ - A0St ¥oLoWY30
3ZIs QgH0O S3IIVIOIaNI - ﬂmanmc (S-9) ] HOLIDVdVD
NOILOINNOD IHIM- e (r ) -
| g - 18 ﬁ . M
i JONVHO O fs 1)
aNNOYS zmmmm M OZ_W..%WU_MMM VX& ﬁ.l SSWIAR HOLIMS AHNOMIW
| A 3 B B
JLIHM - M 3000 80702 JYIM o| |we ;ﬁ SIHOLIMS ANMOM3IW LOVINGD ONLLYLOY
ﬁ“.oa — av3l 3IoNis
HOLOWHVIO AO0gS/M = ol g L=l
Il AVMYILS B8 dn-¥ILS gy e
Wdd G2.1 - HOLOW oH 2/11 pd ikl Al i
INIHOVIN 395NV 371dIb.1L sosong 0 woion
L € 3oVIHYYD 2 39VINNYD | 3OVINNYD )
| -
N IS0009VO! \ OGO00PWO! J
mmq\l\l m’ = >OMN HOLOWNVIO mm<IQ s = > OMN HOLOWNHVY3IO
(s-81) - HOLIOVdVD (s-81) HOLIDVIVO
\\ vm 1R \\ v.wnmv
S+l Nila
Xo8
OZ_M_%W\./;NM v“ “ ﬁ_r SSYJAB HOLIMS ”«m.:“w! Qz.mm‘w_.h,% VK&.I SSWAD HALIMS ”Nm_.:mo_”_u.z
S ¥ L AJ(IL
® Hnn,m: )f SIHOLIMS AYNDHIW . PM«.WNU m@.._Zm_v.n_vM.OE »a a0 I’ SIHILIMS ANADHIN
y (-1 (-1 Jf) wen T kﬂ(@wz.mowwﬁm_%ﬂ._%m
- x T—1H | -
. x - ) S 3 LIS cun 14| (g1 d] | g2 Jﬁ g td
wm»shApuh WH»h.rm._.WF MH.rrvrM‘.ru} y Mn% 58 — =
jo'd L1 2L d ti1eLTl d L et 20 - - e .r llllll ! ° o
CE PN hL Lk oy I\ WLN 15 m_ sﬁm
soron O t sowon g d solon Y ¢ sotow O H solon Y v o/ " soion O v
Y £ DVINEYD 2 39VINNVD | 39ViNEVO \_ 2 39VINYvD 1 AOVIINYD € OVINNYD )

18



. SYOLOW NOSS31 3Sn SWvYOYIQ ISIHL
32IS Q¥0O S3IIVOIaNI - (£-81)
NOILO3INNOD 3IHIM-~ ®

3anJa -8

JONVYHO O

a3y o
9

ANNOY9 - NIFY9 -
Aovg -9
JLIHM -

M

13000 Y0700 JYIM

HOLOWHVIO A Og2/M
II AVMYILS
WNdd G2l!-SHOLOW dH e/1 1

INIHOVIN 839NV ¥NOd - avno

£SO008VO! J
: me‘In*m, - >OMN HOLONHV3IO
s a _ITHI./ HOLIVIYD
4 © .
4 WM ] w _
]
LY
[ 1
IOF%M | &H - - SSVIAB HOLIMS AMMONAW
ONISHIAIY / v _ .
: t ‘ L S3HOLIMS
o| [»e )
(€-81) LIOVANCO ONILVION
/f / ov31 378noq
.nm_v m.m _”\W T~ i (€-20 Almlt:
"] ] ¥ o ]
. ! ) Iy
ro el ° b of -l - m;::.m" ° sf.o
ALY LS OH BT £8
u» 'L 2 mm... et et A owr N.rnu._.r”H“
otz t u »a [\ e

vwm nwn_..wm» e’} MHMMm“ «_H.”JH“ L d o.. Mu”"ﬁ .nwmﬂm“"m“

$1% %y S0y ° o Sd®0G, Sd® 0.

3] L o U U
goronw O golonw Y solon & saron O
ﬁN 3oVIENVD | 39V IHYVD € 3oVIEYVD 1 4 umu,n‘_m~....:uuk

JLOVLANOO ONLLVLON

\

Y SS0008VO!
, . ;
,,, mm QIQ m: - > Om v HOLONLY3IO
i o HOLIOVIVD
' 4 ()
e e
©
o
i g
x08 I
oz_mxmnv.wb-»“m VXR Hﬁ SSVIAR HOLIMS )'DOEH‘.OC
x ‘ t n SIHILIMS ANNDHIW

1§

»
(s-81
avan 38anoq
A P s - i -
(o-d) (!~ #-p1) (&-¥1)
g 3o 11 b -]
3 - — % A
*5 ) 5 s t—_H =43 Ol B ¥

zr

Mm.__,b_on ”ncnco

«r

\

Mr.

u._. ref
L

.H, FH:H

Vanlwu 64

e

9%s% ‘u vm ]
£4%%2u £4%%Z1L o o 2" %ca 2 cq
U |8 U
yoron O zoion VY ° doion § xok:ﬁ ®)
2 9VIHNYD | 3OVINYEVO € JOVIUIVO 4 wm::n‘m<.auk
£50009VOl - ~
S-81) HOL1IDVdVO
[, =
S
M

X08
HOLIMS
ONISH3IAZY

h \ - SSVdA® HOLIMS ANNDYIW
1/ \d
(z-81)

SIHOLIMS AMNOUIN

T s

rN 3OVidEVD

~— (| LOVINOO ONILVIOH
av3it 379noda
i | o1 Wl ez {2 B~ e | id "
s (€-21) ; N " (g-2h) (€-p1) Lo
A m _ W I N I )
= -
L ﬁ b (] e () ] L ||IL_ 9 ) ol o ] ol
....H i ._.H 1 1 Ted GL H
21 2d w1 2L 2d wL — v zd 21 vied 24
. O %8 /\xe O i
8/ Ny
doron Q  wauow Y o doion g soton Q
| 3QVIHYVYD € J9VIHEVYD P 3OVIHEYD

J




j\ .

800080

' SHOLOWN NOSS3T1 3SN SWvYOVIa ISIHL . HOLIDVAYO
| 32IS Q80D SILYIIANI - (£-81) ISVHA £-A09p womm ]
NOILOINNOD JMIM- @ £ oIV e 5 __
3Inia - 8 do1on ([ —— 1 H
JoNvdo O ﬁ i " Athd
Sd2rl x08 O
QZ:Q&Q uwwm xw ._.o“.ulwb._tn OZ.MMVWV;NN VX”N hvil SEVAAS HOLIMS >m:omw“‘m:
JLIHM - M :3002 40100 JFHIM oﬁh..H e "
Yo stz \\a|o% SIHOLIMS ANNDYIAN
w-ohio pEfM (M (| kgmrﬁmow Wu_._mr%%oom
HOLOWNVIO AOSZ/M et et St
° .r.. ._.«H.r ) ° = .III..._ ° L._.n @ © «t._.m.— }pwﬂr
I AVMELLS | e e L BER R
WdY G2/ - HOLOW oH 2/11 | ez [zsz] U [esd  [asd
3NIHOYW ¥39nY 3AI4-ANIND | <28, k. Vs & somates
4 95000Vl SOLIWIYD ) ,\1 250009Vl N\
. ) HOLIOVIYO
JSVHL £ - N0EE HOLOWEY3D / JISVHA | - A 0g2 HO LONHV IO /
€ uQ«E«O«U % — BWM, . M £ uusmmnwu ﬁ sv..ou_. H Ji
HOLOW - | woiow 2 .
it " 14 | (T : 1hs
%08 x08
%HNH G.Hm wz.Mm.Wx_z\%M V%N ﬁ;' SSVdAR  HOLMS »x:oxu“.m: N OZ_MWWY%M VXN f= SSVAAS HOLIMS ANNDWIW
.:.HM»M» \|\|Le\i - " SIHOLIMS AMNDHINW WWA Mm_.. \.L SIHOLIMS  ANMMDNIW
5.?7% W% (€E-¥1)[D M IME ﬁ S
il bElu [m LOVINGO ONILYION
) Yol) | ||m|1" [Cond) bt qv3l 378noa
M : M» * @Iv AM u bl (€-t1) id (g-21) P o =N J (€-21n id (£-#) Id
shad T olpkddl Ty o i e PE R e e e e e == «W N
g B N I 7 15 N 3 I I O =9 2.3 | 4
sotow & HOLOW > mgom g mEom (0] mo.rom g mE.om ' 4 va v mopo.r._ g mo._.om (0]
L 2 39VINYVO | 3DVIEVO v 3OVIYVD $ 3IOVIHHYO ) ﬁm OVINNYD | 39VIEEVD € FOVIMNYD b 3ovivO




TRACK

LOWER HOLES WILL HAVE
TO BE PUNCHED OR DRIL -
LED AFTER TRACK i$
PLACE

e st ae on e

|
.

14B6000TS
FIG. 27 - TRACK
PARTS LIST
Ref. Partit Part# . ) o
No. Bndl. Ea.pc. Description Lgth. Req. Ref. Part# Req/Section
1 A5700 A5719 15'-18' Sgl Brk (109 5/8) 1 No. Bndl. Description SB* DB**
A5701 A5728 18'7" “w " (114 3/4) 2 J0555 Bolt 5/16-18x1-1/4 Gr5 7 11
A6810 Bolt Sack Track 18' 3 J1002 Nut 5/16 -18 21 33
A5702 A5720 21° "~ {110) 4 J0527 Bolt 5/16-18x1 7 11
A5703 A5728 21'8-22'* " " (114 3/4) 5 J0606 Bolt 3/8-16x1 Gr5 1
A6811 Bolt Sack Track 21° 6 J1205 Lockwasher, 3/8 1
A5704 A5721 23'6-24" "o (110 3/8) 7 J1020 Nut 3/8-16 1
A5705 AS5728 24'8" “w " (114 3/4)
A6812 Bolt Sack Track 24' *Single bracketed **Double Bracketed
A5706 A5722 26'6-27' " " (110 3/4) Optional:
A5707 AS5728 27'10"-28'*" " (114 3/4) Ref. Part
A6813 © Bolt Sack Track 27°' No. No. Description Reg'd
A5708 A5723 29'4-30' Dbl Brk (110 7/8)
A5709 A5729 31° "o (114 3/4) The following support is optional. One used
A6814 Bolt Sack Track 31' at each track splice for additional support.
A5710 A5724 33° .o (111) Bracket A5717 includes hardware listed.
A5711 A5729 34' v (114 3/4)
A5712 A5725 36 "o (111 1/2) 8 A5717 Track support bracket 1
A5713 A5729 37'1" no" (114 3/4) 9 J0555 Bolt 5/16-18x1-1/4 bin blt Gr5 2
A6815 Bolt Sack Track 36’ 10 J1200 Lockwashers,5/16 1
A5714 AS5726 40°'2"-42' " " (111 1/2) 11 J1002 Nut 5/16-18 2
A6816 Bolt Sack Track 42°'
A5715 AS5727 48' """ (111 11/16)
A6817 Bolt Sack Track 48° The short track section is needed on some bins
*Must include short track section (A5718)

21

to complete track ring. Listed with short

section is hardware needed to hang one piece.
A5718 Short track section, 18-1/2 1
J0555 Bolt 5/16-18x1-1/4" bin blt Gr5 2
J1002 Nut 5/16-18 4
J0527 Bolt 5/16-18x1 2
J0606 Bolt 3/8-16x1 Gr5
J1205 3/8 1
J1020 1

Lockwasher,
Nut 3/8-16



OUTSIDE DRIVE

12A100012A
FIG. 28 - OUTSIDE DRIVE PARTS
PARTS LIST

Ref. Part Ref. Part
No. Description Reqg’d No. No. Description Req’d No.

Compl. drive assy less slug A5650 13 Bolt, 1/2 ~ 13 x 6 Gr5 Tap 1 J0765

* Compl. drive assy less slug H.D. AS5670 14 Bolt, 1/2-13 x 3-1/2 Gr5 HHCS 3 J0754

1 outr slug only w/races 2-7/8" 1 A5639 15 Nut, 1/2 - 13 Plt 7 J1040

" " " " 3-1/2" A5626 16 Machine bushing, 1/2 10 J1250

" " " " 4-1/2" A5627 17 Flat washer, 1/2 (not shown) 1 J1125
3 Spcr pipe 1/2x2-1/4"1g 5 A5628 18 Inner sideplate 1 A5631
4 Drive wheel assy w/brgs 1 AS5629 brass bushing 1-3/8" 1 A5652
5 Grease zerk, 1/4" 3 J3605 19 outer sideplate 1 A5632
6 Sprocket 40B16x1-5/8" w/ A5655 brass bushing 2-1/4" 1 A5653

roller clutch 1 20 Shield 1 AS5633
7  Picker pin, 1/2 x 3 3 J1560 21 Bolt, 1/4 x 1" 2 Jos08
8 Cotter pin, 1/8 x 1 1 J1420 22 Flat washer, 1/4 2 J1105
9 Cotter pin, 3/16 x 1 1 Ji430 23 chain, #40, 29 links A5634
10 Machine bushing, 3/4 1 J1260 w/J1750 chain, #40, 1/2 link. 1
11 Gear, 42 tooth & 40B16 sprkt A5630

assembly w/bushings 1 * For 48’ Crosstube
12 Gear, 42 tooth w/keyway & ss 1 A5648

set screw 2 Jio7s

woodruff key 1 J3600



Ref.
No.

1l

N

OO W

CENTER HANGER

14B600073
Part Ref. Part
Description Reg’d. No. No. Description Reg’d. No.
Center hanger, 24" 1 A5600 15 Brass washer 1 AS5601
Offset cntr hger, 30" A7503 16 cCast bushing 1 A5602
offset center hanger 1 A7504 17 cCast elec. junction box 1 A5612
reversing plate 1 A5959 18 Junction box cover i A5658
Heavy Duty grmtr 230v 1 A5319 19 Screw,10-32,1/2,SHW Hd S.Tap 3 J0478
Extra Heavy Duty Gearmotor 1 A5299** 54 prip plate 1 A5611
Tube coupler, 1" ID 1 A5318 21 Rotating contact 1
Picker pin, 1/4" x 1-1/2 2 J1538 (See separate breakdown for sizes)
Cotter pin, 1/16 x 3/4" 2 J1419 22 Channel hgr, reg w/slchain 1 A4801
Bolt, 5/16~18 x 3/4" GrS 4 J0520 “HD w/6’ chain A4803
Lockwasher, 5/16" 4 J1200 23 J-hangers (Sept 91 & newer) 2 A7509
Plllow block w/1" brgs i A5649 24 coupling w/tab 1 A5610
" w/1-1/4" brgs A5651** 5,5 pjlectrical elbow (Not included) —
Cntr brg for plllow blck 1" J0o0o30 26 Chain spreader bar kit(opt) 1 A5635
J0033 (Kit includes hdwe & instructions)
B°1t' 3/8 - 16 x 1" Gr5 8 JO606 *For hanger pipe length needed,
Flat washer, 3/8" 4 J1117 see manual Page 30
Lockwasher, 3/8" 8 J1205 9 .
Nut, 3/8 - 16 8 J1020 ** For 40’ and larger bins.
Cord hanger 1 A5609
Extra long cord hanger A5598
ng pipe, 8" x 1n 1 A5603*
24" x 1" A5604
" 32" x 1" A5605
" 48" x 1" AS5607
" 62" x 1" A5606
" 78" x 1" AS5608



.

ROTATING CONTACT

(PATENTED)

14B600074

SECTION
VIEW

ASSEMBLED

FIG. 30 - ROTATING CONTACT PARTS

PARTS LIST
Ref Part
No. Description Req'd
1 Rot. cont.cntr, 3wire 1ph 1
L) " ”n 4 " 3ph
” " n 5 ” 1ph
" " " 7" 3ph
2 Rotating Contact, Can, SINGLE 1
Can, Lead Side Only
Can, Side Only, Single
3 Screw, #8-18x1/2,PLT S Drill 4
2 Rotating Contact, Can, DUAL 1
Can, Lead Side Only
Can, Side Only, Dual
3 Screw, #8-18x1/2,PLT S Drill 4
4 Cont. bd 1ph w/htr 3 term 1*+
" " w/o htr 3 terminals
" " 3ph w/htr 3 terminals
" " 3ph w/o htr 3 terminals
" " 460V 3ph w/htr,3 term.
5 #6-32x1/4 pan head mach screw 4*
6 Contact board heater,230v.... 1
" " " ,460v, 40k
7 Cord 12-3,state lgth req 1*
Cord 14-4 " " "
8 8P-2 Heyco bushing 1*
9 3 prong female plug 2494 1*

*Number required for sgl lead.

4 prong female plug 2456,460v,
wired direct

required for dual lead. +Single lead
contacts require 1 board w/htr. Dual

contacts require 1 board w/heater, 1 without.

Part
No.
AS5558
A5559
A5585
A5560
A5549
A5594
AS5595
J0460
A5550
A5594
A5596
J0460
AS5563
A5578
A5561
A5580
A5582
J0455
J5530
J5532
K6331
K6401
J5000
J3720
J3730

Double numbers

lead

The following are complete rotating contacts
Listed are replacement cord lengths.

w/cords.

State length required if different.

Part# Volts | #Leads Ph{ Spool| Cord
Wire Lngth
A5504 230 Single 1 3 17'10"
AS5532 230 Single 3 4 17*10"
AS5539 460 Single 3 4 19°'2"
AS5478 230 Dual 1 S 24710 ~ 10’10"
A5479 230 Dual 1 5 27710 - 10’10"
A5483 230 Dual 3 7 24710 - 10’10"
A5548 460 Dual 3 7 26’2 - 11’4
The following are rotating contacts w/o cord.
A5551 230 Single 1 3 N/A
AS5553 230 Single 3 4 N/A
A5554 460 Single 3 4 N/A
A5555 230 Dual 1 S N/A
A5556 460 Dual 3 7 N/A
A5557 230 Dual 3 7 N/A
Notes: Can should be sealed w/tub & tile caulk.
Spool should spin freely after assembly.
If spool binds, find and correct problem
before installing on stirring machine.
24




GEARMOTOR

70€100022

FIG. 31 - GEARMOTOR PARTS

Ref Description Req’d Part Ref Description Regq’d Part
No. No. No. No.
Gearmotor,HD, 230v, Reg, W/Capctr 1 A5319 18 Key, Halfmoon, HD, .25 x .75 (806) 1 J3600
1 Case, Top, W/Junc Box & Bushings 1 AS5301 24 __ stator, 230V, Reg & HD 1 J3625
10 Bushing, #1 Shaft 1 J3500 31 % Capacitor, SMFD, 370V 1 J4930
11 Bushing, #2 Shaft 1 J3505 30 Grommet, Rubber, #2335, 1/4 x 5/8" 1 J4971
12 Bushing, #3 Shaft 1 J3510 28 Junction Box Lid 1 A5311
13 Bushing, #4 Shaft 1 J3515
2 Case, Bottom, W/Bushings 1 A5302 Gearmotor, HD, 115V (Same as A5319 except) AS5300
10 Bushing, #1 Shaft 1 J3500 - 19 Armature W/Shaft 115V (Fasco) 1 A5309
11 Bushing, #2 Shaft 1 J3505 24 Stator 115V (Fasco) 1 J3620
12 Bushing, #3 Shaft 1 J3510
13 Busning, #4 Shaft 1 J3515 Gearmotor, HD, 230V (Same as A5319 except) AS319L
15 O/Ring, 214, .984ID x .139C/S 1 J3540 19 Armature W/Shaft 115v & 230v(Leeson)1 AS5310L
6 Gear, #2, (Fiber, 65 Teeth) 1 A5304 24 Stator, 230V (Leeson) 1 J3626
7 Gear, #3, (Fiber, 61 Teeth) 1 A5305
8 Gear, #4, (Fiber, 72 Teeth) 1 A5306 Gearmotor, HD, 115V (Same as A5319 except) AS300L
14 Shaft, Output, HD GRMTR, 1x4.75"L 1 AS5308 19 Armature W/Shaft 115v & 230v(Leeson)l A5310L
19 Armature & Shaft, 230V, Fasco 1 AS5310 24 stator, 115V (Leeson) 1 J3621
20 Bearing, .375 ID, .875 OD 2 J0o15
21 Snap Ring, .37, 5100-37, Truarc 2 J3580 Gearmotor, Extra HD, 230v, 40’ & larger W/Capacitor/
5 Gear, #1 (Large Metel, 72 Teeth) 1 A5321 Steel Gears(Same as AS5319 except) A5299
25 Cover, Field, End Bell 1 A5325 Gear, #2, Steel, 65 Teeth Hardnd 1 A5292
29  Screw, #10-32, 1/2, SHWH, Self Tap 5 J0478 Gear, #3, Steel, 61 Teeth Hardnd 1 A5293
29A Ground Screw, ptd green 1/2,SHWH 1 J0478 Gear, #4, Fiber, 72 Teeth Hrd Pinionl A53061
26 Screw, #10-32, 4.50, PLT, HHMS = 4 J0500 Armature W/Shaft 115v & 230v(Leeson)l AS310L
3 Screw, 1/4-20, 1, PLT, GRS, HHCS 8 J0508 Stator, 230V (Leeson) 1 J3626
22 Washer,Spacer, .875 OD x .375 ID 3 J1145
33 :Z::g;: 5;;2; égligg:wéfgg§1.°1o i giigg * Capacitor comes installed in gearmotor at factory
4 Washer, Lock 1/4 Split 8 J1195
17 Bushing, Machine, 1- 18Ga 1 J1266
16 Snap Ring, 1.00, 5100-100 Truarc 1 J3585



Ref
No.

2

[N - RR R . W

148€00°7)

FIG. 32 - SLANTED CARRIAGE PARTS

Part
Description Req'd No.
15'* Crosstube w/dr assy 1 A5102
17'7 " " " A5103
18" " " " A5104
18'7 " " " A5105
21 " " " A5107
21'8 " " " A5108
22" " " " AS5109
22'9 " " " A5110
23'6 " " " A5111
24" " " " A5112
24'8 " " " A5113
26'5S " " " A5115
27 " " " A5116
27'10 " " " A5117
28" " " " A5118
29'4 " " " A5119
30 " " A5120
31 " " " A5122
33 " " " A5123
34 " " " A5124
36" " " " A5125
37'1 " " " A5126
40' " " " A5127
42" " " A5128
48’ " " " A5130
* Refers to bin diameter.
Inner slug 2-7/8"-1" shaft 1 A4805
Inner slug 3-1/2"-1" shaft A4806
Inr. slug 4-1/2"-1-1/4"shft A4807
Carriage(5/8"cant) for 2-7/8 A5215
tube w/bearings 1
Carriage(1"cant) for 3-1/2 A5219
tube w/bearings
Carriage(5/8"cant) for 4-1/2 A5216
tube w/bearings
Roller bgr 1-1/2"0D 6203RS6C3 6 J0045
Bolt, 3/8-16x1-1/4 10 J0616
Lockwasher, 5/16" 6 Ji200
Nut, 5/16-18 12 J1002
Nut, 3/8-16 14 J1020
Motor mount 1 A5209
Spring, compression 1-1/2" J2365
CL x 1/2" ID 2

Ref
No.

10
11

Description

Hairpin clip

Motor "O" 1-1/2hp 1lph 230v
Motor "S" 1-1/2hp 1ph 230v
Motor "A" 1-1/2hp 1ph 230v
Motor "B" 1-1/2hp 1ph 230v
Motor "O" 1-1/2hp 3ph 230v

Motor "S" 1-1/2hp 3ph 230v
Motor "B" 1-1/2hp 3ph 230v
Motor "A" 1-1/2hp 3ph 230v
Motor "O" 1-1/2hp 3ph 460v
Motor "S" 1-1/2hp 3ph 460v
Motor "A" 1-1/2hp 3ph 460v
Motor "B" 1-1/2hp 3ph 460v

Req'd

N

Part
No.

J5410
A7725
A7720
AT7721
A7728
A7729

A7730

A7731
AT732
A7733
A7734
A7735
A7736

(motor includes pulley and key)

Motors are wired w/replacement leads.

Pulley, 2-3/4x7/8 "A"
Key, 3/16 x 3/16 x 3/4
Bolt, 5/16 - 18 x 1"
Bolt, 3/8-16 x 1"
Motor shield

[N ™

Mtr shield 4-1/2"0D crosstube

Plastic cord holder

Screw #10-24 x 1/2"

Nut, #10-24

Mercury switch bracket

Mercury switch 7MP1-46

Mercury switch,brckt & cord
replacement 9'6"

Down auger 15°'6 (std.)
(other sizes optional)

Flinger

U-bolt, 5/16-18x1-3/4"

Locking collar

Flange brg 1" FHFT 205-16

Bolt, 7/16 - 14 x 1-1/4

Lockwasher, 7/16

Nut, 7/16 -14

Pulley 9" "A" gr w/pin hole

Rollpin 5/16 x 2-1/4"

Belt, 66-4

Belt AX42 4-1/2" cr tube

Warning Decal,Moving Parts
Danger Decal,Missing shield

~ Switch frame (specify size

e

=

RPHRPRAMBNNRE

oy

Jo295
A7522
J0527
J0606
A5214
A5217
A5637
J0514
Jogss
A5446
A5445
A5424

A4210

A5616
Jos1o
Jooe67
Jooo3
Jo700
J1210
J1035
J0355
J1510
Jo0180
Jo0197
A59-—-
L0284
L0271



REVERSING SWITCH

TOGGLE SWITCH SHOULD BE
POINTED IN DIRECTION
RAVEL

OF T
27
148600076 28
FIG. 33 -~ REVERSING SWITCH
Ref Description Req’d Part Rev.Rod Bin Size
No. No. Length Stir-up Comp#
2 Rev. switch bracket 1 AS5416 33n 16’5" Dbl A5939
3 Rev. switch electric box 1 A5417 40" 18/-18‘7" Dbl A5940
4 Screw, #6-32 x 1/4" 2 J0455 49" 217-21’8" Dbl A5941
5 Snap ring, 1/4" 1 J3579 57" 187~1877" Tr A5942
6 Spring, 1/2" ext 2 J2360 57" 237/6"-24’/8" Dbl A5942
7 Toggle switch,Carling(110 & 220v)1 A7802 66" 21’-21/8" Tr A5943
8 Lock ring, 1/2" 4 J4481 66" 2675"-27710" Dbl A5943
9 Push button (normal open) 1 J4485 75" 2376"-24’8" Tr A5944
10 Switch rod coupler 1 A6016 75" 2974"-30’6 Dbl AS5944
11 Bolt, 5/16"-18 x 1" 2 Jos27 78" 31’ Dbl A5945
12 Nut, 5/16%-18 4 J1002 ggn 337’-34’ Dbl A5946
13 Lockwasher, 5/16" 2 J1200 g3n 26/5"-27710" Tr A5947
14 carriage bolt, 5/16"-18 x 1" 2 J0535 g3 36’ Dbl A5947
15 Reverse button (sgl aug only) 1 A7520 100" 3771" Dbl A5948
16 Eyebolt, 3/8-16 x 1-1/4" 1-4 J0855 104" 2974"-31' Tr A5949
17 Lockwasher, 3/8 , 1-4 J1205 104" 40’ Dbl A5949
18 Nut, 3/8-16 1-4 J1020 114" 337 Tr A5950
19* Reversing rod extension 1l See Chari 118" 34’ Tr A5951
20 Mercury switch w/connectors 1-5 A5445 126™ 36’-3771" Tr A5952
21% Mercury sw.cd (18-2)w/connectorsl-4 A54241 148" 40’ Tr A5953
22 Power crd w/plug 230V (18-3) 16" 1 AS5350 160" 427 Tr A5954
23* Cord to gearmotor(18-5) w/conn. 1 AS53381 132n 487’ Dbl AS5955
24 Heyco bushing, 7-W-2 1 J5005 178" 487 Tr A5957
25 " " 7-K-2 1 J5040
26 Plug 2474 3 prong male 1 J3715
Receptacle, 2494,3 prong female 1 J3720 Rev.Rod Bin Size
(Not shown) Length Stirway II Comp#
27 4x293 female spade J3826
28 4x292 male spade J3822 40" 187-18’7" Tr A5940
Rev. switch complete, 230V 1 A5338 40" 21’/~-21’8" Tr A5940
* When ordering these parts, machine size, 49" 247-2478" Tr A5941
number of down augers, and/or cord lengths 66" 2376"-24'8" Qd A5943
must be specified to match proper parts. 78" 26’57-27710" Qd A5945
88" 307-31’ Qd A5946
a3" 337-347 Qd AS5947
114" 367-37’ Qd A5950
- " 148" 407 QT A5953
27 160" 427 OT A5954
172" 48’ QT A5956




Ref.
No.

\DQ;QO\U‘IPNN

e
[N ~X=]
>

12
13
14
15
16
17

OUTSIDE CARRIAGE (STIRWAY II)

148600077

[
33
&/W

FIG. 34 - OUTSIDE CARRIAGE (STIRWAY II) PARTS

Description

2-7/8"
3-1/2"
4-1/2"
Roller brg 1-1/2" OD 6203RS6C3
Ball brg 1"

Machine screw #10-24 x 1/2" plated
Nut #10-24 plated

Bolt 5/16-18 x 3/4"

Bolt 5/16-18 x 1"

Bolt, 3/8-16 x 1"

Bolt 3/8-16 x 1-1/4"

Outside carriage, {(white)

Lockwasher, 5/16"

Nut 5/16-18

Nut, 3/8-16

Stationary carriage plates 2-7/8"
[ " " 3_1/2:1
L] w w 4_1/211

Reversing plate
Cord hanger
Motor mount

Springs, compression 1-1/2" CLx1/2 ID

Hairpin clip

Motor "O" 1-1/2hp 230V 1ph
Motor "O" 1-1/2hp 230V 3ph
(MOTOR INCLUDES PULLEY & KEY)

Req'd Part

[

Hod e R NN NN
N o

N
-

AN

No.

A5220
A5210
A5211
Joog4s
AS5222
Jo514
Jogss
J0520
J0527
Jo606
Jo616
J1200
J1002
J1020
A5240
A5242
A5244
A5961
A5212
A5209
J2365
J5410
AT725
A7729

28

Ref.
No.

18
19
20

21
22
23
24
25
26
27
28
29
30
31
32
a3
34
35
36
317
38
39
40

Description

Pulley, 2-3/4 x 7/8 "A"

Key 3/16 sq x 3/4

Motor shield

Motor shield, lg. crosstube

Down auger 15'6 (std)other sizes opt.

Flinger

U-bolt 5/16-18 x 1-3/4"
Flange brg 1" FHFT 205-16
Locking collar

Bolt 7/16 - 14 x 1-1/4"

Lockwasher, 7/16
Nut, 7/16 - 14
Pulley, 9" "A" grove w/pin hole

Rollpin 5/16 x 2-1/4"

Mercury switch bracket (adj)
Mercury switch 7MP1-46

Merc. sw. brkt & cord 9'6"
Belt 66-4 2-7/8 - 3-1/2 (not shown)
Belt AX42 4-1/2" (not shown)
Bolt 3/8 - 16 x 1-3/4"
Lockwasher, 3/8"

Nut 3/8 - 16"

Warning Decal,Moving Parts
Danger Decal, Missing Shield

N dRAARRPBRRPRPRARMANNRRRE R

Reg'd Part

No.

J0295
A7522
AS5214
AS5217
A4210
A5616
Joslo
Jooo3
Jooe7
Jo700
J1210
J1035
Jo355
J1510
A5446
A5445
AS5424
Jo180
Jo197
Joe64s
J1205
J1020
L0284
L0271



SHIPPING LISTS

STIR-UP SHIPPING LIST

SINGLE STIR-UP

bt e
[

Stir-up crosstube w/l carriage w/top hanger, hanger pipe & chain
bundle of track
down auger

- "S" motor

single hardware carton (packing list included)

DOUBLE STIR-UP

O N s

Stir-up crosstube w/2 carriages w/top hanger, hanger pipe and switch frame
bundle of track

down augers

Motors "A" and "0"

double hardware carton (packing list included)

TRIPLE STIR-UP

(s )
1

N W Wk —
1 1 i

(AR S - e
]

N YO
¥

Stir-up crosstube w/3 carriages w/top hanger, hanger pipe and switch frame
bundle of track

- down augers

motors lph A.0.0
3ph A,B,0
triple hardware carton (packing list included)

TRIPLE STIRWAY I1 SHIPPING LIST\
Crosstube w/2 carriages w/top hanger, hanger pipe & triple switch frame

Bundle of track
Down augers
Motors: 1ph AQ O

. 3ph ABO
Hardware cartons marked with white decal "STIRWAY II" and stamped with bin
size, no. of augers, "TRIPLE", dia. of crosstube & carton 1 of 2 and
carton 2 of 2. Carton 2 contains the outside carriage.

QUAD STIRWAY II SHIPPING LIST

Crosstube w/3 carriages w/top hanger, hanger pipe and quad switch frame
Bundle of track

Down augers

Motors: AQ BO

Hardware cartons marked with white decal "STIRWAY II" and stamped with bin
size, no. of augers, "QUAD", diameter of crosstube, and carton 1 of 2 and
Carton 2 of 2. Carton 2 contains the outside carriage.

QUINT STIRWAY II SHIPPING LIST

Crosstube w/13" shaft on inner slug, w/4 carriages, w/top hanger, hanger
pipe & quint switch frame.

Bundle of track

Down augers

Motors: ABOBO

Hardware cartons marked with white decal "STIRWAY II" and stamped with bin
size, no. of augers, "QUINT", dia. of crosstube, Carton 1 of 2 and Carton
2 of 2. Carton 2 contains the outside carriage.

29



HANGER PIPE LENGTHS for STIRRING MACHINES

BIN DIA. 1ST HANGER PIPE 2ND HANGER PIPE CHAIN LENGTH
187 8" e 5
21’ ‘8" 24" 5/
24’ 8" 24" 5’
27’ 24" 24" 5,
30° 32" 24" 57
337 32" 24" 6
367 48" 24" 6~
427 62" 24" 6"
45” 78" Jon % 6
48" 78" 32" * 6°

*Not in hardware. Shipped with machine.
(Pipe coupling should be packed in all stirring machine parts sacks.)

The pitch of grain bin roofs vary from 22 degrees to 37 degrees, so
stirring machines larger than 18  have two hanger pipes shipped with
each unit. The "first hanger pipe" is shipped with the crosstube and
top hanger. Use this hanger pipe first and follow installing center
hanger and related parts instructions on page 5 of the Stir-Up and
Stirway II manual. If the hanger pipe is not the correct length choose
one of the following methods to correct the problem:

1. If the "first hanger pipe" is not the correct length substitute
the "second hanger pipe" found in hardware carton "A". If "“second
hanger pipe" is correct length, continue following instructions on page
5 of manual. Make sure to seat threads properly and to tighten
well.

2. If "first or second hanger pipe" is nct long enough, couple the
two pipes together using the REGULAR pipe coupler (NOT coupler with
tab) found in the stirring machine parts sack. Make sure to seat
threads properly and to tighten well. Continue following the
instructions on page 5 of the manual.

30



	Limited Warranty
	Safety
	Introduction
	Track Installation
	Preparation for Assembly
	Installation
	Operation
	Maintenance
	Drying Information
	Airways
	Troubleshooting Guide
	Wiring Diagrams
	Parts Assembly
	Shipping Lists

